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March 28, 2006

MetalTek International

" The Carondelet Division
8600 Commercial Blvd.
I-55 Industrial Park
Pevely, MO 63070-1528

Attention: Jim Galaske

Subject:

Westmoreland Mechanical Qmwm:% ¢ Research, Inc.
PO. Box 388

Westmoreland Drive
Youngstown, Pa. 15696-0388 1U.S.A.
Telephone: 724-537-3131 Fax: 724-537-3151
Website: www.wmtr.com
WMTerR is a technical leader in the material testing industry.

CERTIFICATION

The following tests were performed on this order: TENSILE

TENSILE RESULTS: ASTM E21-05
Requirements: UTS ksi (Min 95\Max ---) 0.2% YS ksi (Min 72\Max --) 4D Elong. % (Min 32\Max --) Modulus Msi (Min 21\Max ---)

SOAK TIME: 5 Minutes

SPEED OF TESTING: 0.003 in./in./min., 0.05 in./min./in.
MATERIAL: Metaltek CFSBMNMnMOD

7
Radcap

)
Materials Testing Laboratory
ACCREDITED

621-01 & 621-02

Section 1 of 1

WMT&R Report No. 6-25514
P.O. No. 19386
Requisition No. 7590

Ali processes, performed upon the material as received, were conducted at WMT&R, Inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.

DISPOSITION: Acceptable

Coil | Specimen | TestLog | Temp.
No. Number | °F

uTs 0.2% YS | Elong | RA | Modulus | Ult. Load | 0.2% YLD. | Orig. Final | 4D Orig
ksi ksi % % | Msi Ibf Ibf Dia. (in.) | Dia. (in.) | GL (in.)

4D Final | Orig. Area | Machine | AU\R
GL (in.) (sq.in.) Number

B2 Z1 D29755 | -320

168.9 102.0 48 | 36 247 16730 10100 0.3551 | 0.2840 1.40

2.07 | 0.09903557 M9 A
B2 z2 D29756 | -320 173.5 105.9 56 | 46 31.0 17160 10480 0.3549 | 0.2609 1.40 2.18 | 0.09892405 M9 A
B2 Z3 D29757 { -320 175.1 103.8 47 | 45 26.4 17320 10273 0.3549 | 0.2638 1.40 2.06 [ 0.09892405 M9 A

AW\R: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT

Requirements provided by MetalTek International

KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL

STATUTES. THIS CERTIFICATE OR REPORT SHALL NOT 8E REPRODUCED

EXCEPT IN FULL, WITHOUT THE WRITTEN APPROVAL OF WMTR, INC.

)t S

RoyJE. StarnMatt W
Technical Services Manage\

Banbury UK, ~ Tel. +44 (0) 1295 261211

O ..ﬂ».;\

/4 Tensilg Supervisor March 28, 2006

Testing Specialists for Aerospace, Automotive, and Material Testing Fields
Locations in Youngstown, @A U.SA. ~ Tel. (724) 537-3131 and
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B C ORPORAT R -

2810 Clark Avenue ¢ St. Louis, MO 63103-2574 » (314) 531-8080 ¢ FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL
8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

March 16, 2006
Lab No. 06P-0930
P.O. No. 21324
Page 1 of 7

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):
SPECIFICATION:

B2, Z1
ASTM A 370-03a

SPECIMEN TYPE: ‘A’ Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm
TEMPERATURE OF TEST: 293°K (+°70F)
LATERAL .
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z1-1 138 0.079 100
Z1-2 146 0.125 100
Z1-3 144 0.065 90
Average 143 0.090 97
Identification of tested specimen provided by client.
KS/cim
) ) MEMBER
[ACCREDITED) '
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

Certificate No. 0397-02

SEE REVERSE FOR CONDITIONS.
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t; Louis Testing Laborator'ies &
‘NCoRPORATED

2810 Clark Avenue ® St. Louis, MO 63103-2574 ¢ (314) 531-8080  FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL March 16, 2006

8600 Commercial Bivd. Lab No. 06P-0930
Pevely, MO 63070 P.O. No. 21324
Page 2 of 7

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): B2, Z1
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 77°K (-320°F)

LATERAL

BASE METAL FOOT LBS. EXPANSION % SHEAR
Z1-4 70 0.040 80
Z1-5 62 . 0.038 80
Z1-6 55 0.036 70

Average ) 62 0.038 77

Identification of tested specimen provided by client.

’ A h 'tzf{h'gc’c/or
-Matelriats Testing
KSl’qim o

MEMBER
g&@@ﬁ%@ﬁ’&mﬁ
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Gertificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.



Louis Testing Laboratorigg

\NCORPORATED

2810 Clark Avenue ¢ St. Louis, MO 63103-2574 ¢ (314) 531-8080 * FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL
8600 Commercial Blvd.
Pevely, MO 63070

Attention: Chuck Ruud

March 16, 2006
Lab No. 06P-0930
P.O. No. 21324
Page 3 of 7

REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID):
SPECIFICATION:
SPECIMEN TYPE:
SPECIMEN SIZE:

B2, 722
ASTM A 370-03a
“A” Vee Nofch

10 mm x 10 mm

TEMPERATURE OF TEST: 293°K (+°70F)
LATERAL .
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z2-1 126 0.087 100
Z2-2 124 0.069 100
Z2-3 146 0.092 100
Average 132 0.083 100

Identification of tested specimen provided by client.

KSi'cim

Certificate No. 0397-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0397-01 : NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

arl Schimitz, Director
Materials Testing

MENMBER

SEE REVERSE FOR CONDITIONS.
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2810 Clark Avenue ¢ St. Louis, MO 63103-2574 » (314) 531-8080 » FAX (314) 531-8085 _
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL March 16, 2006
8600 Commercial Blvd. Lab No. 06P-0930
Pevely, MO 63070 P.O. No. 21324

' Page 4 of 7

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): B2, Z2
'SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 77°K (-320°F)

LATERAL .
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z2-4 78 0.054 90
Z22-5 60 0.049 90
22-6 60 0.032 50
Average 66 0.045 77
Identification of tested specimen provided by client.
/ Setimitz, Director
ials Testing
KS/clm
E&G@RE@WE@E
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.



t. Louis Testing LabOFatories

\N00RPORATED

2810 Clark Avenue ¢ St. Louis, MO 63103-2574 » (314) 531-8080 ¢ FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL March 16, 2006

8600 Commercial Blvd. Lab No. 06P-0930

Pevely, MO 63070 P.O. No. 21324
Page 5 of 7

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): B2, Z3
SPECIFICATION: | ASTM A 370-03a
SPECIMEN TYPE: “A” Vee Notch
SPECIMEN SIZE: 10 mm x 10 mm

' TEMPERATURE OF TEST: 293°K (+°70F)

LATERAL
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z3-1 142 0.123 100
Z3-2 134 0.125 100
Z3-3 120 0.096 100
Average 132 0.115 100

Identification of tested specimen provided by client.

chmitz, Director
terials Testing

KSiclm

=" - MEMBER
[ACCREDITED)

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.
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2810 Clark Avenue * St. Louis, MO 63103-2574 ¢ (314) 531-8080 * FAX (314) 5631-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL March 16, 2006

8600 Commercial Blvd. N Lab No. 06P-0930

Pevely, MO 63070 P.O. No. 21324
Page 6 of 7

Attention: Chuck Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): B2, Z3

SPECIFICATION: : ASTM A 370-03a
SPECIMEN TYPE: “A” VVee Notch
" SPECIMEN SIZE: 10 mm x 10 mm

TEMPERATURE OF TEST: 77°K (-320°F)

LATERAL ~
BASE METAL FOOT LBS. EXPANSION % SHEAR
Z23-4 60 0.045 60
Z3-5 65 0.030 50
23-6 64 0.038 60
Average 63 0.038

Identification of tested specimen provided by client.

‘hmitz, Director
. / Materials Testing
i(S/clm

MEMBER

{ACCREDITED)
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
Certificate No. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.

; Certificate No. 0397-02 SEE REVERSE FOR CONDITIONS.

i
i



t. LOU.‘S Testing Laboratbries

\NCORPORATED

2810 Clark Avenue ¢ St. Louis, MO 63103-2574  (314) 531-8080 ¢ FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL
8600 Commercial Bivd.

March 16, 2006
Lab No. 06P-0930

Pevely, MO 63070 P.O. No. 21324
Page 7 of 7
Attention: Chuck Ruud
REPORT OF MECHANICAL TESTS
SAMPLE ID: B2, Z1; B2,72; B2,73
Original Reduced Yield Tensile Elongation
Sample 9 Elastic Reduction (2.0” Gage
ID Area Area Modulus in Area % Strength Strength Length)
Sq.Inches | Sq. Inches PSI PSI in %
B2, Z1 .1886 .1052 21.9 44.2 52,700 82,200 1.00 | 50.0
B2, Z2 .1987 .0962 22.0 51.6 56,300 84,000 1.03 | 51.5
B2, Z3 .2003 .0951 23.7 52.5 67,800 93,600 1.03 | 51.5

Round, reduced section tensiles
Yield taken at .2% offset
Tested in accordance with ASTM A 370-03a

Identification of tested specimens provided by the client.

KS/cim

£
[ACCREDITED]

Certificate No. 0397-01
Certificate No. 0397-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR CONDITIONS.




oy

22U

PRODUCT CONFORMANCE REPORT 3

Product Size(s){mm
Class. Lot/Batch
Item No.

Customer

Mechanical tests, all weld metal : Lo EN10204 2.2
Tensile testing TImpact testing _
Cond, Temp. Rp02 Rm  AS . Comd % .Templ Avl ‘ S

= Nimm2 ; % . . : °c 3

%
R
R

o

Additional information ’ o EN10204 2.2
Other tests ’

Remarks )

The product identified above has been manufactured, tested and supplied in compliance
with a Quality Assurance Programme that fulfils the requirements of EN 29000/

ISO 9000/BS 5750 or similar standard, e~

We herewith certify that the product complies with the,&50 h-tl;iién‘ti“drigfj"'stg\ndards.

e,
N
~.
-

Certified 1SO 9001:2000. NG

Company : / Issued by 7,_‘1Eunction Date
Lincolo Smitweld B.V. P, Rdpclshh 'QA Administrator 22/03/2005
Registered Office Post address JFax

Niewve Dukenburgseweg 20 P.0. Box 253 31.24 3522200

(534 AD NIUMEGIEN G500 AG Nijmegen

Cert.No.
3018513/7830
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0810 Clark Avenue * St. Louis, MO 63103-2574 « (314) 531-8080 * FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Setrvice.

METALTEK INTERNATIONAL August 16, 2005
8600 Commercial Blvd. ‘Lab No. 05P-2532
Pevely, MO 63070 . P.O. No. 21324

: Page 1 of 2

Attention: Chuc_k Ruud
REPORT OF CHARPY IMPACT TEST

MATERIAL (SAMPLE ID): LNM 4455, LINGOLN LOT 3018513/78308
SPECIFICATION: ~ ASTM A 370-03a |

'SPECIMEN TYPE: “A" Vee Notch

SPECIMEN SIZE: - 40 mm x 10 mm

TEMPERATURE OF TEST: -~ 208°K

- . LATERAL .
BASE METAIT . FOOT LBS. EXPANSION | .%. SHEAR
LNM4455-7 104 0.085 100-
LNM4455-8 - 106 0.093 , 100
LNM4455-9 99 0.084 . 100
Average 103 0.087 . - 100

Identification of tested specimen provided by client.

mitz, Director
jals Testing

s SRR
Egmmmmm : :
AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABOBATORY ON REQUEST.

Gertificate MNo. 0397-01 NOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, ING,
Certllicate No, 0397-02 SEE REVERSE FOR CONDITIONS, V
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0810 Clark Avenue * St. Louis, MO 63103-2574 + (314) 531-8080 * FAX (31 4) 531-8085

Chemical, Metallurgical, Mec

METALTEK INTERNATIONAL
8600 Commetcial Blvd.
Pevely, MO 63070

Attention: CHUCK RUUD

SAMPLE ID: LNM 4455, LINCOLN LOT 3018513/78308

hanical, Nondestructive, Environmental Testing, Analyses and Field Service.

August 16, 2005
Lab No. 05P-2532
P.O. No. 21324
Page 2 of 2

REPORT OF MECHANICAL TESTS

‘Original Reduced | o duétion . Yield Tensile Elongation Modules
sample ID Area Area 0 Area Strength Strength | (2.0” Gage Length) of
: Sg. Inches | Sq. Inches e psl pPsi in. % Elasticity
INM4455 | 0.1932 | 0.0866 552 | 65200 | 95200 | 076 | 38.0 | 234

Round, reducegd section tensiles

Yield taken at .2% offset _
Tested in accordance with ASTM A 370-03a

Identiﬁcatioﬁ of tested specimens provided by the client,

KS/tlv

AN OFFICIAL COPY
Gerlificate No, 0387-01 NOT OFFICIAL Wi

Certificate No. 0387-02

OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
THOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, INC.
SEE REVERSE FOR COMDITIONS.

f § mitz, Director

Matgfials Testing

BB MBEEF
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% WMTrR is a technical leader in &m Sﬁ«:ﬁ testing industry.

Westmoreland a\m&nﬁam H&m@ e N&mnam I ne.

0. Box 388
Westmoreland Drive
Youngstown, Pg. 15696-0388 ﬁ..m.ﬁ

Telephone: 724-537-3131 Fay: 724-937- 3151
Website: W wmit,com

;.bnn.cl:a&

...«&w&w

K-n»:u_u Testing Laboratary

i

ON . o

October 18, 2005 CERTIFICATIO e < Roport No. 835673
isitil . 4972

MetaiTek Intemational Requisition No, 48

The Carondelet Division

8600 Commercial Bivd. )

1-55 Industrial Park . ’ .

Pevely, MO 63070-1528

Atlention: Jim Galaske

in accordance with the WMTER Quality Assurance Manual, Rev. 8, dated 4/1/2000.

Subject: All processes, nmqoasma upon the malerial as received, were oo:a:.&mn at WMTER, Inc.

The following tesls were performed on this order: qmzm__rm ) : .

TENSILE RESULTS: ASTM E21-03a _
SOAK TIME: 5 Minutes ) _

SPEED OF TESTING: 0.0030 in./in/min., 0.0500 in./min.fin. o , S

MATERIAL: METALTEK GFBMNMNMOD . . DISPOSITION: Report

4D Orig | 4D Final | Orig. Area | Machine | AUR

Specimen TestLog | Temp. uTs 0.2% YS | Elang | RA | Modulus Uit Load | 0.2% YLD. Orig. Final
D Number °F ksi ksi % % Msi Ibf Ibf- Dia. (in.) | Dia. (in.} | GL (in.) | GL(in.) (sq. in.) Number

3018513/78308 | C54936 | -320

184.9 123.7 33 {33 32.8 18470 12350 0.3566 | 0.2926 1.40 185 | 0.09987403 Mg R
AUR: >l>00m3>mrm U=UNACCEPTABLE, R= REPORT

Jomy 8705
ojton
Tensile Supevisor October 18, 2005

Y
Technical mmE_om Manager____

——

HNOWINGY OR WILFULLY FALSIFYING OR CONCEALING A RATERIAL FACT ONTHS FORM
DR MAKING FALSE. RCTITIOUS OR FRAUCRENT STATEMENTS OR REPRESENTATIONS

HEREIN €D CONSTITUTE A FELONY PLIS SHASLE LNDER FEDERWY
ﬂ:se.smaa_ﬁ,agmx_zEE.a;m..mmsﬁe Testing ,wm.ma.am.&... for Aerospace, P:S:o::m. and mxnnm:nm Testing Fields

EXCERT 1 FLAL VITHOUT THE WRTTEN APPROVAL OF WHIR, INC.
Locations in Youngstown, PA USA. ~ ~qof, (724) 537-3131 and
Ranfn Y% \Q\N\. +44 Nau 1205 251217 )
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LabOrato,-

2810 Clark Avenue * St. Louis, MO 63103-2574 « (314) 531-8080 * FAX (314) 531-8085
Chemical, Metallurgical, Mechanical, Nondestructive, Environmental Testing, Analyses and Field Service.

METALTEK INTERNATIONAL

8600 Commercial Blvd.

October 5, 2005
.ab No. 05P-3096

Pevely, MO 63070 P.O. No. 21324
Page 1 of 1
Attention: Chuck Ruud _
REPORT OF CHARPY IMPACT TEST
MATERIAL (SAMPLE ID): WELD PLATE- 3018513 / 78308
SPECIFICATION: ASTM A 370-03a
SPECIMEN TYPE: «A” Vee Notch
SPECIMEN SIZE: - 10mmXx 10 mm’
TEMPERATURE OF TEST:  -320°F |
REQUIREMENTS: minimum 35t/ Ibs.
~ LATERAL .

BASE METAL FQOT LBS. EXPANSION % SHEAR
3018513/78308-1 48 0.033 50
3018513/78308-2 65 0.045 50
3018513/78308-3 48 0.033 50

" Average \ 54 0.037 50

) identification of tested specimen provided hy client.

KSrtlv
o) |

= e

Certificale No. 0387-01
Certilicate 1o, 0387-02

AN OFFICIAL COPY OF TEST REPORT WILL BE PROVIDED BY THIS LABORATORY ON REQUEST.
NMOT OFFICIAL WITHOUT THE RAISED SEAL OF ST. LOUIS TESTING LABORATORIES, IMC.
SEE REVERSE FOR CONDITIONS.




